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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE - -~ ~. . - -  ~ 

~ACCORI~INC TO EN10204 TYPE 3.1) 
. ' ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO .. . . 

WE CERTIFY THAT THE PRODUCT LISTED BEIDW WAS DESIGNED. MANllFACTURED ANDTESTED ACCORDMG TO OUR OUALlTY SYSTEM AND REQUIREMENTS GlVEN M ONE OR MORE OFTHE ~ ~ . . . .~ FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE ELPRODUCTO LISTAW ABAJO FUE DISENADO. FABRICADO Y PROBADO DEACUERW CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SlGlllENTES 

ESTANDARES ULTIMA EDICION.) 

AP1598 - VALVE MSPECTION AND TESTING API 6D - PIPELME VALVES -CATE, PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDMG ENDS 
ANSl B16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANS1B16-11 - FORGED FIiTlNGS, SOCKEl- WELDING AND THKEADED 
ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

?,E:$ SIDE 1 2 

450 450 N A  N A  

80 80 

P s r t  No. AC041A08MAA8300000 ,- PRESSURE TEST 
(Código) 4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 Descr i~ t ion  

Descripción CAST STEEL CATE VALVE 150 CLASS 
(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

VALVE WIíALOW EMISSIONCONTROL (SO PPM'S M . )  (VALnn* SUMINISTRADA CON CONTROLDEBAJAS 
EMlSlONeS PUGITLVA.3 (50 PPM'S M . )  ) 

(PRUEBAS DE PRESION) 

HYDROSTATIC íPS1) 
(HIDROSTATICAI 

PNEUMATIC (PSI) 

I MECHANICAL TESTS (PROPMECANICAS) 

< (NEUMATICA) 

TENS YIELD ELG RED BHN 

KPSl KPSl % % 
C V N ~  IST 2ND 3RD A V 0  

76.71 45.82 27 46 167 

71.77 42.77 24 40 170 

99.18 70.91 27 44 271 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUlMICA (%) 

ITEM HEAT NO. MATERIAL 
(PARTE) (COLADA) (ASTM 

BODY WH6771 ASTM A - ~ I ~ A V C B  
C U E m  

BONNET XS316 ASTMA-216AVCB 
BONETE 

WEDCE D2994 ASTM A-217rCAIS 

C Mn P S Si Ni C r  M0 Cu V C b  
0.192 0.891 0.024 0.011 0.502 0.030 0.020 0.020 0.020 0.001 

Nomlirated lo iNormalkado a) 930 Tem~er lo (Tem~le a) 650 Cooled in air. íEn&do en aire.) 
0.220 0.580 0.020 0.021 0.220 0.070 0.039 0.090 0.000 0.000 

Nonnalizated lo BlomalVado a) 930 Tcmwr lo (Temle a) 650 Cwled in air íEnhiado en aire.) 

0.100 0.730 0.017 0.015 0.870 0.500 12.190 0.019 0.040 0.002 


